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FR1 UL-MIMO n77 / 70MHz / CP-OFDM (Ant3) 
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FR1 UL-MIMO n77 / 80MHz / CP-OFDM (Ant3) 

QPSK 16QAM 

Middle Channel Middle Channel 
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FR1 UL-MIMO n77 / 100MHz / CP-OFDM (Ant3) 

QPSK 16QAM 

Middle Channel Middle Channel 
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Occupied Bandwidth 

Mode FR1 UL-MIMO n77 : OBW(20MHz) / CP-OFDM 

 Ant3 Ant5 

BW 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 18.22 18.30 18.22 18.30 18.26 18.18 18.30 18.30 

 

Mode FR1 UL-MIMO n77 : OBW(30MHz) / CP-OFDM 

 Ant3 Ant5 

BW 30MHz 30MHz 30MHz 30MHz 30MHz 30MHz 30MHz 30MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 27.81 27.75 27.63 27.81 27.87 27.87 27.81 27.75 

 

Mode FR1 UL-MIMO n77 : OBW(40MHz) / CP-OFDM 

 Ant3 Ant5 

BW 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 38.20 37.88 37.04 38.80 37.96 37.80 37.48 38.28 

 

Mode FR1 UL-MIMO n77 : OBW(50MHz) / CP-OFDM 

 Ant3 Ant5 

BW 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 47.75 47.55 47.6 47.4 47.65 47.35 47.56 47.55 

 

Mode FR1 UL-MIMO n77 : OBW(60MHz) / CP-OFDM 

 Ant3 Ant5 

BW 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 57.78 58.14 58.14 57.78 58.02 57.66 58.14 57.78 

 

Mode FR1 UL-MIMO n77 : OBW(70MHz) / CP-OFDM 

 Ant3 Ant5 

BW 70MHz 70MHz 70MHz 70MHz 70MHz 70MHz 70MHz 70MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 67.55 67.69 67.13 67.69 67.55 67.83 67.41 66.71 
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Mode FR1 UL-MIMO n77 : OBW(80MHz) / CP-OFDM 

 Ant3 Ant5 

BW 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 77.04 77.52 77.68 77.52 77.04 77.68 77.68 77.52 

 

Mode FR1 UL-MIMO n77 : OBW(90MHz) / CP-OFDM 

 Ant3 Ant5 

BW 90MHz 90MHz 90MHz 90MHz 90MHz 90MHz 90MHz 90MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 87.39 87.39 87.21 87.21 86.85 87.57 87.21 87.39 

 

Mode FR1 UL-MIMO n77 : OBW(100MHz) / CP-OFDM 

 Ant3 Ant5 

BW 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 

Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM 

Middle CH 97.10 97.30 97.30 97.10 97.30 97.30 97.30 97.30 

 

 

  



 

 TEL : 86-755-8637-9589 Page Number : An77-26 of 81  

FAX : 86-755-8637-9595    

  

  

 

 

 FCC RF Test Report Report No. : FG151701-02C 

 

 

 

 

FR1 UL-MIMO n77 / 20MHz / CP-OFDM (Ant3) 
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Middle Channel Middle Channel 
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Middle Channel Middle Channel 
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FR1 UL-MIMO n77 / 30MHz / CP-OFDM (Ant3) 

QPSK 16QAM 

Middle Channel Middle Channel 

  
64QAM 256QAM 

Middle Channel Middle Channel 
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FR1 UL-MIMO n77 / 40MHz / CP-OFDM (Ant3) 

QPSK 16QAM 

Middle Channel Middle Channel 

  
64QAM 256QAM 

Middle Channel Middle Channel 
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FR1 UL-MIMO n77 / 40MHz / CP-OFDM (Ant5) 

QPSK 16QAM 

Middle Channel Middle Channel 

  
64QAM 256QAM 
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FR1 UL-MIMO n77 / 50MHz / CP-OFDM (ANT3) 

QPSK 16QAM 

Middle Channel Middle Channel 

  
64QAM 256QAM 

Middle Channel Middle Channel 
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM (ANT3) 

QPSK 16QAM 

Middle Channel Middle Channel 

  
64QAM 256QAM 

Middle Channel Middle Channel 
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Conducted Band Edge 

FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (ANT3) 

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / Full RB Channel Power < -13dBm Pass 

 

/ 
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (ANT3) 

Highest Band Edge / 1 RB Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / Full RB Channel Power < -13dBm Pass 
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Ant5) 

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / Full RB Channel Power < -13dBm Pass 

 

/ 
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Ant5) 

Highest Band Edge / 1 RB Channel Power < -13dBm Pass 
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Highest Band Edge / Full RB Channel Power < -13dBm Pass 
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM QPSK (ANT3) 

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / Full RB Channel Power < -13dBm Pass 

 

/ 
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM QPSK (ANT3) 

Highest Band Edge / 1 RB Channel Power < -13dBm Pass 

 

 

Highest Band Edge / Full RB Channel Power < -13dBm Pass 
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